1968
PARTS LIST

for

Model 200W and 200T
Model 300W and 300T
Model 330w

SELF-PROPELLED

TWIN ENGINE

PB00000170



Table of Contents

Front Axle & Eogine Mount .. .. .. ............ PRV

Operators Platformn ., . . ... ... .. ..

...............................

Steering Shafts & Operators Seat |, .. .. s e B s a e e e s s e e s e ke e e s e s
Rear Clutch & Brake Controls ... ............. f e s as e e b
Front & Rear Throttle Controls L ... ... ..ttt ininresnonnncnennns o
Fromt Clutch & Gear Shift Controls . .. .. .. i it it v v os s ot v s vevomaceceans

Fear Engine Clutch . ., ..........

Reayr Axle & Final Drive .......................
Hear Axle & Final Drive (continued) .. ...........c. e ennnnnn e e ras
Bteering Geal ABBEINBLY . . .. s ottt o s crr it ot et -
Transmission ASSeIBLY . . v i vt vt v v s n et s s s e b e e b b a e e e
Differential Assemmbly . ... 0 it auuieuc ettt ot e s
Hydraulic Lift For PICKUD .. ...ttt it it it i it nt st v assron ' -
Bleering Pump Assembly .. .. ... ... . 0 ko s e se e co e
Flectyie 8ystem ... ....... e e e
Shields .............. fae e P r e e E e e u e s e e et s
Bale Weight Indicator & Hydraulic Pump Mount And DFIVE . . .. (i vt i tvnnvnennen
Wire £TWIDE BOX . . . it v i v e v s v m o v ee cu e e e ke e e s

Hems Different From Pull Type ... .. .. ... C e e ke e s e e e e e ke e e

28 oY S - Y oS .

10
12
14
16
i7
18
19
20
21
22
23

24



PART
NG,
Fos
Flsl
¥ 214
F Z15
F 268
F 285
¥ 399
F 462
F 842
I 853
F 856
F 857
¥ 862
I 884
F 934
F 946
F 980
¥ 994
F 995

F 1003

F 1605

F 1007,
Fia1l ..
¥F 1323 .
T 1461
F 1497 .,

F 1459

F 1624 |
F 1625 |

¥ 1826

Fiez7 ..
Fie2s | .

¥ 1644

F 1645 , .,

F 1653
F 1654
F 1689
F 1691
F 1720

F 4014

F 4015

F 4087 ...
F 4068 |,

F 4681 ...

4115
F 4151
F 4195

F 4210 ...
F 4211 .

F 5006

¥ 5007 ...

¥ 5008
F 5009
F 5011
F 5012
F 5013
¥ 5016
F 5017
¥ 5018
T 5019
F 5023
I 5025
F 5031

FB032 ....

PAGE
NGO,

vev . 23

. 8,7
. .2,10
vee 2
21
22
22
2
22
20
22
c.. 22
oo 18

¢ 5o

pev. 2

ce. 2
. 16, 22
21

5.6, 21

..6,21
.. 6

i)
N N N N N CR N N CR R 8 SR

PART

NO,

F 5040 .

F 5048

F 5048 , ..
F 5055 ...

Seli-Propelled Balers

Index

Twin Engine

PAGE
NO,
F 5039 ...

¥ 5068 ...

F 507G .

F 5075

F 5077 ..
F 5080
F 5092

T 5145

F 5156 .
F 5169 , ..
F 5170 ...
F 5179 .
F 5232 .
5233 .

5234

5237

5289
5270
5275
P 5276
F 5299
F 5301
F 5302
F 5303

e R R R R R o B R

¥ 5304 .,

F 5305

F 5306 ....
F 5307 ...

F 5308
F 5309
F 5310
F 5312
F 5313
F 5314

8235 .
5236 .

8268

. oo
Py

.

F 5316

F 5317
¥ 5318
F 5319
F 5320
¥ 5321

F5322:-”

¥ 5323
F 5324
F 5325

F 5326 . .

¥ 5327
F 5329
I 5330
F 5331

F 5332

F 5333
¥ 5334

F 5341
F 5342

F 5343

F 5344 ,, ..
F 53456 . ...
F 5346 , , .,

¥ 5347

AR NOOOUT SRS~ NN

PART
NO.

F 5348 ,

I 5349

F 5350

¥ 5351

F 5362 |,

F 5353

F 5364 ,

F 5356

F 5357 , .,

¥ 5358
F 5359

F 5360 .,
F 5362 ...

F 5401

F 5402 |,

F 5403

F 5404 |,

F 54085
I 5406
F 5408
F 5409
I 54190
F 5411

F 5412 . . .

F 5414

F 5415 ,
¥ 8416
¥ 5438 .. ..

F 5448 ,

F 5446

F o452 ...

F 5457

F 5483 .. ..

F 5489
I 5501

F 5502

T 5505
F 5531

F 5532

T 5545 .

F 5547
F 55651

F 5554 ..

F 5559
F 8561

F 5578 . . .

F 5596
F 5612

¥ 5613 . ...

¥ 5614
F 5615
F 3625

F 5626 .

F 5627
F 5630
IF 5632
F 5633
¥ 5635

¥ 5648 .

F 5650

¥ b663

F 5689

F 5703 .

F B705
F 5714
F 5720

PART
NO,

F 8721
F 5759
F 5760

F 5763

F 5765
F 5769
5782
5783
5784
5785

5788

L LR

" 5701
F 5782

8766 .

3796 |

F 5793 . . . .

F 5794

F 5795

F 5796

F 5797

F 5798 . .

F 5799
F 5800

F 5801 . . ..

¥ 5803
F 5806

F 5808 . . .

F 5809

¥ 5812 .,

F 5813
F 5814

F 5815 |

F 5824

F 5826 |

Foseav
¥ 5828

F 5829 , .

F 5830
F 5831

F 5837 .,
F 5840 |

F 5842

F 5852 .

F 5853
F 5854

F 5856 | .
F 5858

F 5861

F 5862

F 5863
T 5866
¥ 586y
F 5881
F 5882

F 5883 ,
¥ 5884 |

¥ 5885
F 5887
¥ 5890
F 5881
F 5892

F 5803 .
F 5894
F 5895

F o896
F 5887



PART
NO,

F 5888 . ...
F 58389 , ..

F 5500
5501

5904

5810
5911
5512

S Ro R Rolo R R RO N

L]
5]

5920

5927
5941
5942

5945

5947
5948
5349
5950
59581

5955

P v b ook b b v em b b g b b e b s e bt b e

5957

F 5958 .:.
F 5950 .,

F 5961

F 5962 .
F 5363 ....

F 5964

F 5965 .

F 5566
¥ 5967

F 5568 - ::.
F 5969 ...
F 5970 .

F 5971

F 5072 . ...

F 5973
F 3974
F 5975

Fas76 ...

5977
5878
5979
5980
5981

5884
5985

5987

R R R B BB B B e B R

F 5989

5902 . . .
5903 . .

5905 q: :.
5806 .

5913 .
8918 . ...
5918 ,

5921 ...

5843 ...
5944 , .

5946 ...,

5952 . . ..
5953 . ...
5954 . .

5956 , ...

5962 . ...
5983 . .
5086 . ...

7 5988 .. ..

PAGE

[ 52 e R W o R w2 TS ) B ) R ) R O " SN T

PART
NO,

¥ 5990
F 5991

F 5992 . .

5983
5994

5996
6000
6001
6002
60603

6007
6008
6009
6010
6011
6014
6015
6016
G6OLE
6020
6021
6022
6023

6025
6026
6027
6028
6025
6030
6032
6033

6035

6037
6039
6040
6041
6042

R R R Ao R R R R B R o R R R RN NN B R B Bl B B e B R B R N N S R R R

s

F 6045
F 6046
F 6047

F 6048 . .

F 6049

F 6050 |

F 6051
F 6053

F 6054 .

¥ 6055

F 60566 .

F 6057
F 6059
F 6060
¥ 6061
T 6062
F 6063

F 6064 . .

F 6065
F 6067
F 6068
F 6069

8885 . ..,

6004 . ...
6006 . . . .

6024 .

8034 . ...

6036 . ...

F 6044 . ...

Index
Twin Engine
Self-Propelled Balers

PAGE PART
NO. NO,

6072
6073

6075

6077
6079

6081
6082

1
D M R O L3 00 00 00 O =1 O Ut

6084

AN
Pt

6086 . .,
6087
6088
6089

.
Do DO B
[ ey

6091 . .
6092 . .
6093 ..
6094 , .,
6095 |
6096

6089 . .
6100 , .,

6103
6105

6107

6112 ..
6113 . .
6114 ,

6116 . .
6117 .
6119 ..
grz2o .,
6121 ., .

6125 .,
6126 .,
6127 ..
6128 ..
6129 ,.

e R R R R R R R R R E R R R R e L R e R Ll ypp——

-
<t

6132
6133 ..
6134 , .

= e b

F 6136 ..
Fe1iav ..
¥ 6138 ..
F 6138 .,

N
WWWWWwomowWwoio o

F 6141

Fe070 ., ..
6071 . .

6074 :: .
6076 : :.
6080 :: ..

6083 . . .

8097 ... .
6098 . . ..

6106 .. ..
8108 . ...
6111 .., .

612z ...,
6123 ...

6130 ...

Fe613s ...

F 61406 ...

6085 . ...

6090 . . ..

6101 ...
6102 .., ..

6104 . . .

6115 , ..,

PART

F 6143

PAGE
NO,

Fei4z2 ...
. 24

Fe1ad ...

F 6145

F 6146 :' .

6148
6150
6153
6155
6157

5159
6161

b by b b b e

6164
F 6165
F 6167
I 6168
F 6169
F 6170
F 6171
F 6172

F 68173 .

F 6174
F 6175
F 6176
F 6177
F 6178
F 6179
F 6182

FeLgs ...
F e84 ..

F 6185

F 6186 .. ..

F 6187
F 6188

Fexz ..,

F 6330
F 6334
F 6335

6163

6158 . .

P
BO

F 6366 .

¥ 6367
F 6368

F 6369 :::

F 6370
F 6371

¥ 6372 ., ..:

F 8373 ..

¥ 6374

F 6375 ...

F 6376 . ...

F 6377

F 6378 ..

F 6379
F 6380
F 6381

6382 ..

F 6383

F 6384 ..

F 6385
F 6386
F 6387

¥ 6388 .

F 6389
I 6390
F 6391

Do



PART
NO,

63982 |

¥ 6393 .., ..

F 6394
I 6395

F 6396 .. ..

F 6387
I 6388 .
F 7010

F 7033 ..
FT034 ...,

F 7035 .

T 7095

F 7136 ..
F 7166

F 7236 . ...

F 7247

F 7550
Fi608 ...,

I 7635

F 7648 . .. .

o

F7707 ...

F 7742
F 7743

F 179839
F 5682367 . .

index
Twin Engine

Self-Propelied Balers

PART

NG,
' 5682898

5686527

rf by e b b b e b b b b

PAGE
NGO,

F 5684820 . .
F 5695355 .
F 5688372 ., .

5685706
3685707
8685708 , .,
5885709 ,
5685710 | ,
5685711 ,
5686528 , |

5686539 .
5686546
5656553 . .

F 5686570 . .
.12

¥ 5686577

I 5686625 .
F 5686644 , ,

F 5686675

4

¥ 5686676 . .
I 5686680 .

F 5686687 .,

F 5686762 . .
F 5686719 .

12
12
12
12
12
12
12
12
12
12
12
12
12
1z

4
iz

12
18
i8
i8
18
18
18
18

PART
NG,

F 5686814
F 5686815

F 5687184

PAGE

NU,

o .

i2

s 12
F 5686866 .,
F bes7182 | |
F bogv7ises ..

¥ 5687185 ..

F 5687186

I 5687252 ..

F 5687277

F 5687319 ..
F 5687785 ..
F 5687796 , .

I 5687808
F 5687958
F 5688034
F 5688065
F 5688066
F 5688072

F 5688079 |

T 5688081 ..

F 5688752

F 5688765

F 5689021
F 5689396

12
12
12
12
12
i3
12
18
18
18
18
18

PART
NO,

¥ 5689695 .,

F 5689697
T 5689698
F 5689834

PAGE

NG,

.

5689836 .

5650033 | .
.12
. 18
. 18

5690824

r
F
F 5690698
F
¥ 5690832

s

.

¥ 5750884 .

F 5691895
F 5695670
F 5696151

12
12

. L2
. 12

12
1z

4

12

.. 18

+

FDas .,

FT 18 .,

T 82

FT 103 ...

FT 107 ..

FT136..'

T 183 ,

FT 169

B 268 ..

.12

3

.. 17
FTGH3 ...

10
17

. 17
. 17
1T
FT 150 .., ..

i7
17
17

. 23

IIE






REF.
NO.

G D R

=%

PART
NO.

7707
F 5663
F 5803
F 5815
F 6330
¥ 5714
F 5765
F 5630
F 5852
F 5626
F 627
F 5853
F 5720
F 5721
F 5007
F 5760
F 5009
F 5006
¥ 5018
F 6367
F 6366
¥ 5759
F 5608
¥ 5854
F 5023
F 5957
F 5958
F 5769
F 6334
F 6335
F 1627
F 1625
¥ 1663
F 1624
F 1654
F 1626
F 584

F 462

F 51486
F 5650
F 503%
¥ 5040
F 2i5

F 5578
T 934

F 1628
¥ 214

F 7010
F 6123

F 6368
F 5959

FROMT AXLE AND ENGINE MOUNT

DESCRIPTION

Motor base plate

Motor support L.H.

Front axle bottom support plate, 2 tie

Front axle bottom support plate, 3 tie

Motor support R.H., 3 tie

Motor support R.H., 2 tie

Steering gear assembly (Saginaw 5691895)
Mounting angle for F 5765 steering assembly
Anchor strap for F 5765 steering assembly
Spacer, steering assembly 1" long (3 used)
Spacer, steering assembly 1/2" long (1 used)
Spacer plate for F 5765 steering agsembly .
Pitman arm, 2 tie

Pitman arm, 3 tie

Tie rod end R.H. thread (2 used)

brag link, 6~1/2", 2 tie

Drag link, 10", 3 tie

Tie rod end L.H. thread {2 used)

Bet serew for steering arm (2 used)

Steering arm, R.H.

Steering arm , L H.

Tie rod shaft, 18=1/4%, 2 tie

Tie rod shaft, 25-1/2", 3 iie

Spindle bushing, 1~3/4" x 2' x 1~1/2" prs, only (2 pr. used)
¥ront axle shoulder bolt

Front axle, solid, 3 tie

Front axle, solid, 2 tie

Thrust bearing, D21 {2 used)

Spindle L. H., 1~3/4n

Spindle R.H., 1~3/4"

Front wheel grease seal (2 used) 54605 K.H,
Front wheel bearing inner, (2 used) #LM 29749
Cup for-bearing, inner, {2 used) #LM 28710
Front wheel hub, 6 hole (2 used)

Cup for bearing, outer, {2 used) # L 44610
¥ront wheel bearing, outer, (2 used) #L 44640
Spindle washer (2 used)

Lug bolt (12 used)

Wheel, frout 6 hole (regular)

Wheel, front 6 hole (flotation)

Tire, front 6:70 x 15 -~ 6 ply (reg. and flotation)
Tube for front tire, 6:70 x 15 {regular}

Tube for front tive, 7:50 x 16 (flotation)
Front axle pivot bolt w/castillated aut, 1" x 5" NC cap screw
Nut for spindle {2 used)

Hub cap {2 used)

Lug nut {12 used) # 15085

3/8" x 1-1/2" N.C, cap screw

3/8" x 2-1/2" N.C. cap screw (3 used)

3/8" x 4] N,C. cap screw

3/8" x 5=1/2" N,C. cap screw (2 used)

Front engine tightener bolt, 2 used

Return hose, 3/8"' x 14 ft,

3/8" hose clamp

Tube adapier with fitting

Pressure hose, 13' 10"



3-

REF,
NO.

PART

NGO,
F 6187
F 6064
F 6061
F 6065
F 6011
F 6174
F 6177
¥ 6178
¥ 6176
F 6067
F 6001
F 6000
F 6068
F 6165
¥ 6032
¥ 5047
F 1689
¥ 5948
F 5949
F 6069
F 6175
F 6183
F 6182
F 6184

¥ 6179
F 6370

F 5850
FD 24

OPERATORS PLATFORM

DESCRIPTION
Main operator deck
Front deck shield
Shield for chain (mounts to ljadder section), 3 tie
Shield for chain (inounts to ladder section}, 2 tie
Ladder mounting bracket, (2 used)
Ladder main section
Rear mounting bracket for operator deck, L. H., 2 tie
Rear mounting bracket for operator deck, L.H., 3 tie
Rear mounting bracket for operator deck, R.H.
Brace for rear mounting bracket
Guard rail and steering shaft mounting bracket
Rubber mounting pad front for deck (2 used)
Access cover for tension conirol tank
Console, main section
Console cover
30 gal. fuel tank, less fuel gauge
Fuel tank cap for F 5947 tank
Fuel gauge for ¥ 5547 tank
Gasket for ¥ 5948 gauge
Rubber grommet
Tie bar for deck mount,
Deck mount, neoprene, 3" x 3/4" x 1-3/4" w/washer
Deck mount, neoprene, 3" x 5/4" x 1/2'" w/washer

Wagher for F 6182 and I 6183 mounts, 3" x 5/8" x 11 ga.

172" x 3-3/4" N, C.C, 8, w/lock nut
Teol box lid and step

5/16" x 3/4" N.C,C. 8. w/lock nut
5/18" flat washer

Ladder mount bracket (2 used)
Filter screen for gas tank

Decal, main console, twin engine



REF.
NO.

@ U R Gl o e

o =3

e @
!
[\%
~

7o)
W
3

-

s

h
U
f
w0

) j@@@@

e
\gj
C@g};— 31

STEERING SHAFTS AND OPERATORS SEAT

PART
NO. DESCRIPTION

T 5031 Steering column cap
Nut, steering column, 3/4" 8, A B,
F 5032 Steering column cap holder
T 5025 Bteering wheel
F 5973  Top steering shaft
I 5012 Universal joint 1' x 1" (2 used}
F 6170 Universal joint repair kit
F 6070  Yoke only, 1" bhore
F 5974  Center steering shaft, 17 x 30-1/2v
F 5975  Lower steering shaft, 1" x 111 /4",
3 tie
F 5013 Lower steering shaft, 1" x 8-1/2",
2 tie
1/4" x 1-1/8" Woodruff key
3/16" x 3/4" Woodruff key
F 5690884 Fiange assembly
I 5686553 Bolt, flange assembly pinch
F 5019 Base for self~aligning sleeve bearing
F 5018  Self-aligning sleeve bearing
¥ 5017 Top for self-aligning sleeve bearing
¥ 5011  Universal joint, 1" x 7/8
F 6171 Universal joint repair kit
F 8172  Yoke only, 7/8" bore
F 6070 Yoke only, 1™ bore
P 5881 Bearing complete, 7/8"
F 5882 Bracket for ¥ 5881 bearing

REF.
NO.

26
27
28
28

31
32

33

PART
NO.

F 5883
F 5615
F 5818
F 6128
¥ 5920
F 6129
F 5921
¥ 6130
F 5867

F 6079
F 6080
F 6002

F 6003
F 6004
F 6081
F 5501
¥ 5502
F 5705
F 5866
F 5505
F 5703

DESCRIPTION
Lower steering shaft, 7/8" x 4-3/4n
Coupling
Seat

Deluxe Hi-back seat

Bottom seat cushion for ¥ 5918

Bottom seat cushion for F 6128

Back cushion for F 5918

Back cushion for F 6128

Seat bracket

1/20 x 1-3/4" N.C. cap screw

Beat Adjusiing rail {top}

Beat adjusting rail (bottom)

Bearing w/stampings for {op steering
shaft (2 used)

Bearing only

Stampings only for F 6003 bearing

Roller for seat adjusting rails

Spring and eylinder adjusting bracket

Cup wasgher for F 5705 spring

Spring, F 5703 seat assembly

Hydraulic cylinder

Plate, bottom pivot

Seat spring and hydraulic assembly
complete

1/4"x 1/4" x 7/8" square key



5.

REF.

= prad
Se waoarwns £

fd ko
N N

PART
NO.

¥ 5979
T 5946
F 5944
¥ 5945
¥ bos4

¥ 4210
F 6054

F 60565
F 5980

7095
F 6077
F 5075

REAR CLUTCH AND BRAKE COMNTROLS

DESCRIPTION

Brake and clutch pedal pad {3 used}

Clutch pedal lever

L.H. brake lever

R,H. brake lever

Brake pedal lock

1/4'x 1-1/2% roll pin

Bpring for ¥ 5976 brake release

Bushing for cluteh and brake levers
1 x I-1/8" x 17

Brake cross shaft support (2 used)

Brake pedal cross shaft

1" washer

Bralke and clutch refurn spring

Brake return spring anchor

Clevis 5/16" for bralke and cluich cable

REF.
NO.

15
i6
17
18
18
20
21
22
23

24
25
26
27
28
29
30

PART

NO.

F 5981
F 5982
F 5983
F 4068
¥ 6057
Fls

F 4067
F 5989

F 5590
F 994
F 5501

DESCRIPTION

5/16" elevis pin

Brake cable, R.H. (110"

Brake cable, L.H. (92"}

Clutch operating cable (96')

Bushing for ¥ 4067 roller

Bushing for three roller sheave

Bushing for four roller sheave {3 used

Roller for brake and clutch pulley

Shield for bralke, clutch and throftle
pulleys

Shield for brake and clutch pulley

Shield for brake pulley

Cable pulley mounting bracket

3/8" x 2-1/2" carriage bolt

3/8"x 2-1/2" N,C. Cap screw

1/4"x 1" N.C. Cap screw

1/4"x 17 N.C. Cap screw



REFE.
MO,

W oo =1 G LR oY

PART
NG.

F 6035
F 6036

F 1003
F 5551
F 6034
F 55654
F 5545
¥ 5559
F 6046
F 6047
T 5985
F 5877
F 5077
¥ 5080
F 5986
F 1461
F 4115
F 5987

¥ 586l
Ir 5988
F 4067
F 5561
F 5178
F 6089
F 4015
F 4014
F 5092

FRONT AND REAR THROTTLE CONTROLS

DESCRIPTION

Base bracket for throttie levers
Top bracket for throtile levers
5/16" x 3/4" cap serew

Friction disc {2 used)

Conical washer {2 used)

Rear throttle lever

Knob for throttle levers

Swivel fastener (2 used)

Beech nut w/nut and washer {4 used)
Rear throttle wire conduit, 28"
Rear throitle wire, 33"

Traction throtile pedal w/hinge
Traction throftle rod

Ball joint, 1/4"

Throttle stop

Traction throttle wobble arm
Bushing

Spring

Traction throttle cable angle stop
§5/16" x 1" cap screw

Throttle cable clamp

Traetion throttle cable anchor angle
Roller (part of four roller pulley)
Throttle cable 10 - 106"

Pulley w/ swivel

Plate for F 4014 rolier

Bushing for F 4014 roller

Roller, throtile cable

Cable sheave slip

REF.
NO.

29
30
31
32
a3
34
35

PART
NO.

F 5862
F 6063
F 5863
F 6633

¥ 6044
F 6045
F 6090

F 895
I 994

F 6691
F 4067
T 4068
F 5069
F 5076
F 5232

F 6052
I 6083
F 5233

F 5299
F 6126

rei27
¥ 6169

DESCRIPTION

1/4" x 1~1/4" cap screw

Strap, spring to gov, lever

Gov, anti-surge spring

Spring anchor angle

Front throttle lever

3/8"x 1~3/4" cap screw

Front throttle wire conduit 1097

Front throttle wire 114"

Pulley holder and throtile stop

No. 10 sheet metal screw

Plate for F 4067 roller

Shield for I 4067 roller

1/4" x 1=1/4" cap screw

Chain for throtile 187

Roller

Bushing for ¥ 4067 voller

Front motor choke assembly

Rear moior choke assembly

Btraight fitting for fuel line (268P-
/4% 1/8)

Fuel line (rear) 65"

Fuel line front 107

Eibow fitting for fuel line
(269P=1/4" x 1/8™)

Fuel sediment bowl and shut
off valve (2 used)

Poly-sleeve for ¥ 5233 fitting

Brass nut for F 5233 fitting

Bpacer for rvear throttle cable bracket



7.

REF.
NO.

W00 =1 U oo

PART
NO.

F 5852
F 6030
F 6028

F 6029
F 6070

¥ 6027
¥ 6026
F 5055
F 6022
F 181

F 6025
F 6023
F 5048

FROMT CLUTCH AND GEAR SHIFT CONTROLS

{10
|
|
i
|
!
|
Is
‘F‘\.
IS
@
ol
DESCRIPTION
Swivel bearing for shift bar
Shift bar

Geay shift rod

3/8" x 5-1/4" N.C. cap screw
Gear shift tube w/ bushings
Shift rod yoke

/4 x 1-1/8" woodruff key
Shift lever

Shift lever bracket

Gear shift lever and clutch lever knob
Front clutch lever

Bushing

Front cluteh rod, 417

Front clutch bell crank

1/2" clevig (2 used)

REF,
NO.

16

PART
NO.

F 6024
F 5168

¥ 8170

F 6071
F 6072

¥ 5049
F 6073
F 6074

F 6054
F 6170
F 6159
¥ 6186

DESCRIPTION

Front clutch cross rod, 22" 3 tie

Front clutch cross rod, 18-1/2" 2 tie
w/ VG4D & VH4D

Front clutch cross rod, 16", 2 tie with
V461D

Engine clutch lever for VH4D

Engine clutch lever for VG4D and V461D

3/8" x 1-1/2" N.C. cap screw

Pin for 1/2" clevis

Cup for F 6070 yoke

Qil seal for F 6073 cup

3/8" x 2-1/2" N.C. cap screw

Bushing, 1" x 1~1/8" x 1"

Grease Fitting

Bushing for clutch bell crank, 1-3/8" long

Conical nut for F 5992 bearing



8-

REAR ENGINE CLUTCH

REF, PART

NO. NO. DESCRIPTION

)3 F 5943 Clutch housing

2 F 5967  Clutch and main shaft in transmission
3 F 5956 Driven plate assembly

4 F 5855 Cover assembly

5 F 6075  Throwout bearing

8 F 5976  Bearing assembly

T F 6053 Spring for F 5976 assembly
8 F 5968 Seal retainer for F 5976

9 F 5158 0il seal {CR/13559)

10 3/16" x 3/4" Woodyuff key

11 ¥ 5995 Shaft for F 5993 yoke (long)

i2 F 6059  Lever arm for F 5995 shafi

13 F 5893  Cluich operating yoke

14 F 5986  Shaft for ¥ 5993 yoke (short)

15 F 5994 Set serew for operating yoke (2 used)
16 F 7095 Spring

17 F 8060 Stop bracket for drive clutch lever arm
18 5/16" x 1-1/4" N.C, eap screw

19 ¥ 6076  Inspection cover plate

20 5/16" x 3/4'" N, C. cap screw

21 F 6173 Throw=out bearing spring anchor

22 F 5362 Pilot bearing



REF.
O,

OO0~ R W R

REAR AXLE AND FINAL DRIVE

PART
NG,

F 5794
F 5899
F 590¢
F 5898
¥ 5001
¥ 5902
F 5903
F 59504
F B795
F 5791
I 5792
F 8783
F 5801
F 5806
F 5826
F 5891
F 5457
F 5452
¥ 5438
T 5785
F 5892
F 5828
F 582¢
I 5830

DESCRIPTION

Brake wear disc

Yoke link

Strap link

Brake pressure plate

Pressure plate spring

Pressure plate ball

Pressure plate complete

Linkage bolt

Brake hub

Axle shaft, R.H, 287

Axle shafl, L.H. 57-1/4" (2-tig)

Axle shaft, 1. H, 62-1/4" (3-tie)

Inside pinion bearing retainer

Oil seal for axle shaft {13666 C/R)
Gasket, inside pinion bearing, 1/64"
Cup for ¥ 5457 and ¥ 5892 bearings (14282)
Inner pinion bearing cone (141374)
Final drive pinion

Snap ring, pinion bearing

Final drive housing, R.H. and L. H,
Outer axle shaft bearing (141174}

Shim .005 (steel) outside pinion bearing
Shim .007 {steelj outside pinion bearing
Shim .0L0 (steel) outside pinion bearing



REF.
NO.
21
22
23
24
25
26
27

28

54

REAR AXLE AND FINAL DRIVE

PART
NO,
F 5786
F 5913
F 5809
F 7035
F 7033
F 7034
F 5782
F 5783
F 5784
F 5445
F 5446
¥ 5893
F 58780
T s827
F 5788
I 5808
F 5763
F 5840

T 5831
F 5905
¥ 6361
F 5796
F 5797
F 5798
F 6132
F 5799
¥ 58GO
¥ 5880
F 6161
F 5894
F 8813
F 5812
F 5814
F bg24
¥ 214

F bb47
FT 53

F 5886
F 5837
F 5885
¥ 5897
F 5268
F 5269
F 5270
¥ b648
¥ 5275
F 5276
F 5596
F 5910
F 6083
¥ 6056
F 4081
F 1720

{Continued)

DESCRIPTION
Axle drive cover
Wheel shaft, 8 hole
Seazl ring for ¥ 5931 shaft
Seal for axle shaft (255833)
Outer bearing for axle shaft (33287)
Outer hearing cup for F 7033 (33462
Final drive housing complete R, H.
Final drive housing complete L, #., 3 tie
Final drive housing complete L. H., 2 tie
Cup for inner wheel shaft bearing {3624)
Inner bearing cone for wheel shaft (3684)
Wheel shaft washer

Wheel shaft axle nut, 1~1/%" N.F. castellated

Wheel shaft bearing cover gasket, 1/32"
Wheel shaft cover

Spacer for F 5763 gear

Final drive gear {8620}

Snap ring for final drive gear

3/4" pipe plug

Gasket, drive gear cover, 1/15"
Drive gear cover, R.H.

Prive gear cover, 1..H.

Axle spacer, 14-3/8" R.H, (2 and 3 tie)
Azxle spacer, 43-5/8", L.I. (2 tie only)
Axle spacer, 48-5/8", L.H. (3 tic only)
Tie bolt, 5/8" x 25

Brake housing

Brake spacer, R.H.

Brake spacer, L.H,

Clevis pin, 7/16" x 1~1/4"

Brake clevis

Bushing for brake lever

Brake lever w/bushing

Brake lever mount

Bust cover for brake rod

Nut for brake clevis

Roll pin, i/4"x 1v

O ping

Rear wheel, R. H, (9:00 x 20)

Rear wheel, R. H. {flotation)

Rear wheel, L. H, (9:00 x 20)

Rear wheel, L, H. {flotation)

N, D. tire (9:00 x 20}

Tube (9:00 x 20}

Flap (9:00 x 20)

Flotation tire, 8 ply L. H. (15 x 164)
Flotation tire, § ply R, H, {15 x 16A)
Tube, 15 x 164 flotation

Flap for ¥ 5275 and F 5648 tires
Lug bolt

Spring, brake release

Brake release spring anchor

Truss rod, 3/4" x 17-1/2"

Vent

-10-



J11-




REF.
NO.

1
2

-1 @b

ww

10

12
13
14
15

17
18
19
20
21

23
24
25
26
27
28
29
30
31

STEERING GEAR ASSEMBLY

PART
NO.

F 5686625
F 5689695

F 5686577
¥ 5686815
F 5686814
F 5687958
F 5688034
¥ b688TH2
F 5685706
F 5685707
F 5685708
F 5685709
F 5685710
F 5685711
F 5688765
F 5686539
F 5689834
F 5687184
F 5686570
F 179839

F 5686372
F 5689021
F 5687186
F 5696141
I 5687182
F 5690033
¥ 5687252
F 5686527
F 5650698
F 5684820
T 5686866
F 5686546
F 5686526
F 5685355
F 5682893
F 5689836

F 5685698
F 5689697
F 5687185
F 5687183

F 5691805

DESCRIPTION

O-Ring Seal
Plug, rack piston end

O-Ring Seal

Plug, housing end

Ring, end plug retainer

Ring, piston

Seal, piston ring back-up
Rack-piston-nut agsembly
Recirculating ball kit (,28117 dia.)
Recirculating ball kit (,28125 dia,)
Recireulating ball kit {28133 dia.)
Reclireulating ball kit (,28141 dia,)
Recircnlating ball kit (,28149 dia.)
Recirculating ball kit {28157 dia.)
Guide, ball return

Clamp, return guide

Housing assembly

Pitinan shafi gear service assembly
Seal, side cover

Bolt, side cover (3/8 x I NC)

Nut, lash adjuster

Cover assebly, housing side
Lower thrust bearing service kit
Screw and Lockwasher assembly
Valve ring and back-up seal service kit
Pin and valve assembly

Spring, spool

O=-Ring

Nut, adjuster plug lock

Ring, Upper end plug o0il seal retainer
Adjuster plug assembly

C-Ring

O~Ring

Pitman shaft seal service kit
Ring, retaining (Pitman shaft seal)
Bearing, pitman shaft gear

O~Ring seal service kit
Master seal serviee kit
Upper thrust bearing kit
Adjuster plug seal service kit

Complete steering gear agsembly

12



-13.




REF.

z
©

(=g gle s B o I Rt

PART
MO,

F 5301
F 5302
F 5303
F 5304
F 5305
F 5306
F 5967
F 5307
F 5308
¥ 3309
F 5310
F 5156
I 5312
¥ 5313
F 5314
F 5306
F 5316
F 5317
¥ 5318
¥ 8319
F 5320
F h3az1
F 5322
¥ 5323
F 5324
¥ 5325
F 5326
F 5327

F 5329
F 5332
F 5331

F 5330

F 5868
F 5333
F 5334

F 5842

TRANSMISSION ASSEMBLY

DESCRIPTION

Mainghaft rear bearing snap ring
Mainshaft 1st gear

Mainghaft 3rd gear

Mainshaft 2nd and reverse gear
Mainshaft 4th gear

Mainshaft front bearing

Clutch and main transmission shaft
Mainshaft front bearing cap gasket
Mainshaft front bearing cap shim {,004)
Mainshaft front bearing cap shim (.0067)
Mainshaft front bearing cap shim {.010)
Clutch and mainshaft front oi] seal
Mainshaft locating snap ring

Reverse idler gear assembly = includes Item #19
Mainshaft 1st and 3rd gear spacer
Mainshaft rear bearing

Mainshaft rear bearing oil cup
Reverse idler lock

Reverse idier shaft

Beverse idler gear bushing

Pinion shaft rear bearing

Pinion shaft 1st and 3rd geay

Pinion shaft 2nd and reverse gear
Pinion shafl 4th gear assembly = includes Item #29
Pinion shaft front bearing shim (003}
Pinion shaft front bearing shim {,005)
Pinion shaft front bearing shim (.010)
Pinion shaft front bearing

P.T.0. locating stud nut spring lock washer, 3/8"
Pinion ghaft front bearing adjusting nut
Pinicn shaft front bearing spacer
Reverse idler gear bushing

Reverse idler shaft lock screw, 3/8" x 5/8" N.C. Cap screw

Pinion shaltl = includes Item #47, Page 16

P.7.0. lecating stud nut, 3/8" N. 7, hex

P.T.,0, locating stud, 3/8" x i-1/2" N.F. N.C, stud

Axle studs, 9/16" x 6" N.C., .8, w/9/16" spring lock
washer (12 used)

Transmissien case

Pinion shaft front bearing cap gasket

Pinion shafi front bearing cap

Pinion shaft front bearing cap screw, 3/8" x 1" N.C.
Cap screw (6 used)

Pinion shaft front bearing cap screw lock washer, 3/8"
spring, (6 used)

Transmigsion & differential assy, for fabricated axle
housings

-14-






DIFFEREMNTIAL ASSEMBLY

REF. PART
NO. MO, DESCRIPTION
2 F 5341 Interlock cross pin
3 F 5342 2nd and 4th shift rail
4 F 5343 2nd and 4th shift fork
5 F 5344 Reverse shift rail
6 F 5345 Reverse shift fork
ki F 5348 Shift fork lock screw
8 F 5347 Shift fork lock serew lock wire
9 ¥ 5848  Mesh Jock spring
i0 F 5349 Mesh lock hall
i1 F 5360 1st ahd 3rd shiff fork
12 F 5347 Lock screw lock wire
13 F 5346 Lock screw
14 F 5351 ist and 3rd shift rail
i5 F 5346 Lock screw
16 F 5347 Lock wire
17 F 5352 Pivot pin
18 F 5858 Transmission case
19 F 5353 Control cover gasket
20 F 5354 Contrel cover
21 Control cover screw, 3/8" x 1", I.H, Machine bolt

22 F 56356  Differential bearing carrier shim (.004)
23 F 5357  Differential bearing carrier shim (.010)

24 ¥ 5358  Differential bearing carrier oil seal

25 F 5359 Differential bearing carrier assembly — includes Item 94
26 Differential bearing cup — See Item #43

27 Axle stud, 9/16v x 6" N, C, C, 8. w/9/16" spring lockwasher
28 Drain plug, 1/2" pipe

29 F 5401 P.T.0O, housing gasket

30 F 5402 Differential cover plate

31 F 5403 Differential side gear thrust washer
32 ¥ 0404  Differvential side gear

33 F 5405 Differential pinion gear

34 F 3406  Differential pinion gear thrust washer
35 Drain plug, 1/2" pipe
38 P.T.0, housing screw and spring lock washer, 3/8" x 1", N. C, Cap Screw

w/ 3/8" washer (8 used)
37 F 5408 Differential pinion pin
38 T 5406 Differentizl pinion gear thrust washer
3% F 5404  Differential pinion gear
40 T 5404 Differential side gear
41 F 5403 Differential side gear thrust washer
42 F 5499 Ring gear rivet (12 used)
43 F 5410 Differential bearing {includes Item #26)
44 F 5411 Differential pinion pin lock pin
45 ¥ 5412 Differential cage
46 F5359  Differential bearing carrier assembly (includes Item #51)
47 F 5330 Ring gear (includes Item #31, illustration page 13)
48 F 5410 Differential bearing (includes Ttem #52)
49 T 5357 Differential bearing carrier shim (.010) (A.R.)

50 F 5366  Differential bearing carrier shim (.004) (2 used)
51 F 5358 Differential carrier oil seal

52 bifferential bearing cup {See item #43)

53 Filler piug, 1" pipe

54 Filler plug, 1/2' pipe

55 F 5414 Shift lever pivot washer

56 F 5415 shift lever pivot washer ring
57 F 5416 Shift lever dust cover

58 F 6133 Shift lever on transmission

59 F 5350 Ring, pinion and differential assembly -~ Includes items 31,32, 33, 34,
97, 38, 39, 40, 41, 42, 44, 45, 47 and item 31 on page 14}

60 Control cover screw, 3/8" x 1, N. C. Cap screw

g1 Control cover screw spring lockwasher, 3/8"

62 Differential bearing carrier screw, 1/2" x 1-1/2" N.C. Cap screw

63 Differential bearing carrier serew spring lockwasher, 1/2"

F 5842 Transmission and differential assy, for fabricated axle housing



REF.

W0 =1y Uk oo %

PART
NO.

FT 136
¥FT 107
F 6020
FT 82

F 6021
I 6015

F 6014
F 6016

F 6164
¥ 5953
F 5048
¥ 1323
FT 18
F 6082
¥ 6083
F 6084
F 6051
F 6085
IF 6086

HYDRAULIC LIFT FOR PICKUP

DESCRIPTION

Pressure hose, 24" (2 used)

Union swivel

Ridgid hydraulic tube (2 used)

1/4" pipe elhow

1/4" pipe coupling

Clamp fox F 6020 tubes (2 used)
Pickup ram plate

1/2" x 2-1/2" square head set screw
Forward pivot arm

Lift bumper on pickup

1/2'x 3-3/4" N, ¥, H.T, cap screw
Anchor strap

Hydraulic cylinder for pickup

1/2% x 1-3/8" pin

1/2" x 1~3/4" pin

. 1/4" street elhow

Tuhe assembly only

Piston rod

Clevisg

Ring kit for F 5953 cylinder
Piston

Cylinder head

REF.
NO.

PART
NO.

FT 103
¥ 6037
F 5952
F 6163
F 6618

F 5554
F 6087
F 6088

FT 169
FT 150
¥ 6134
¥ 7247
FT 163

FF 6369

T 6188

i
=0

PELA)

S . R )
ol

DESCRIPTION

1/4" x 3/8" pipe bushing

Brass clbow for F 5952 valve {4 used)
Hydraulic control valve

Linkage rod

Hydraulic pickup control lever
5/16" x 1~-1/4" N.C. cap screw
Enob for control lever

Pickup tift indicator rod

Guide for F 8087

1/4" x 1-1/4" R, H, stove holt
1/4" flat washer

Pressure hose (pump to valve) 35"
Pressure hose (valve to bypass) 90v
Lift bumper brace

Bushing, 7/8" x 1t x 1

Pressure hose 13-1/4"

1/4" 457 street elbow

1/4" to 1/4" pipe bushing
Mounting bracket for lockout valve
5/16' x 2=1/4" N,C. cap screw
Lockout valve



1T 9UBRA PUB 010X ‘Buryg

urd Jemop 8urt dumng

ajerd aanssaad ‘Burxdg
ayeid sanssorg

puo ‘oto1d JsA00

Sururezea oyepd pue ‘Suryg
ATOAISEOYY

Afguresse xo)[1d pue SUnLg
dep

19 Te8g

Bursnoy dumd o) IT0ATSSAI ‘prig

NOLdI¥D2830

GEB0G9E A
SLO989Y A
LB89989C A
20.L989¢ A
9499896 A
089989¢ A
T80889¢ i
§10889¢ A
0495698 4
G90889% 4
964489% A
O
Ldvd

1t

MM DWW~ Mmoo
—~

‘OMN
EEL

L

ATEWISSY JiNGid DMIYIELS

Alqusase dund sTneapdy

Beg

Afquosse fras pue dnyd ‘TTeq ‘Sursnop
aATBA [OXIU0D MOT] ‘Surrdg

ATqurassy 9ATEA

Aa3l

JeUs SALI(

s fereid

Burx duing

ATQUIaser oA8]8 PUR JOI0Y

T SUBA

NOIdD%3d

8908896 4

Pr9989¢ g
GLOBBYS 4
L9BES89E d
96EGRYG I
BERLBIT A
GTEL89C &
S8LLBOG &
FZ3069S A
LAZLBIG I
6TL889¢ A

OMN

1¥vd

0¢

8T
LI
9T

¥I
g1

[
"ON
EEL



-19.

REF.

z
o

=1 S O o b

18

14
20
21
22

PART
NO.

F 1499
F 7742
F 6006
F 7743
F 5499
F 1691
F 1645
F 5842
F 1497
F 5954
F 5237
F 5236
F 5235
F 6040
F 5234
F 862

F 6039
F 1644
F 5941
F 5561
F 6372
F 5978
F 6371
F 948

F 6114
F 6115
F 6116
F 6117

ELECTRIC SYSTEM

DESCRIPTION

Baitery, 12V

Battery ground cable

Ground strap, deck to frame

Batiery cable, insulated

Battery hold down bracket

Bolt for battery hold down

Light, front 12V sealed beam (2 used)

Sealed beam unit, 12V

Horn, wire alarm, 12V

Bale counter, electronic

Starter switch (2 used)

Rubber cap for starter switch (2 used)

Ignition switeh (2 used)

Ammeter

Instrument panel light gsocket

Light switch

Junction block assembly

Light, rear combination, 12V sealed beam (2 used)
Sealed beam unit 12V {Comb. red and clear)
Bracket for F 5978 sending unit {arm type)
Bracket for F 6371 sending unit (Push Bution type)
Sending unit for bale counter (arm type)
Sending unit for bale counter {push button type}
Switeh for wire alarm

Wire harness (bale counter and light)

Wire harness (rear motor)

Wire harness (horn and light)

Wire harness (front motor)



REF.

T U s G0 B

10
11
12

14
15

PART
NO.,

F 5871
I 6104
I 6062
¥ 7166
F &853

F 5969
F 5970
¥ 7550
F 6106
¥ 6107
F 6108
F 5872
F 6105
F 6167
T 5384
F 7635
F 6111

SHIELDS

DESCRIPTION

Shield over pickup complete

Front section (not hinged)

Shield for tension control chain
Catch for access door

Catch for tool box cover

Bull gear shield complete, 2 tie
Bull gear shield complete, 3 tie
Rubber grommet for mounting shield
Ingpection cover

Hinge pin for inspection cover
Cateh for inspection cover

Knotter chain ghield

Mounting bracket for shield left side
Bell shield bracket with batiery box
Belt shield bracket mounting angle
Tool box lid

Access dooy for F 5971 shield

-20-




271

REF.
NG.
i

PART
NG,

F 5632
F 5856
F 5689
F 5885
¥ 5633
F 5887

F6llz
F 5614
F 5612
F 5628
F 5959
F 5635
F 6158
¥ 6123

F 6048
¥ 6045
F 5559
F 6050

F 6041

F 1005
F 6042

¥113l
¥ 1007
F 268

T 6113
Fe1zz

BALE WEIGHT INDICATOR & HYDRAULIC PUMP MOUNT AND DRIVE

BESCRIPHON

Support angle for hydraulic
pump, front {VH4D)

Support angle for hydraulic
pump, front {VG4D & V461

Support angle for hydraulic
pump, rear (VH4ID)

Support angle for hydraulic
pump, rear {VG4D & V461)

Strap, hydrasiic pumyp support
(VHAD} (2 used)

Strap, hydrauilic pump support
(VG4D and V461)

Pumnp mounting bracket

Sheave, hydraulic pump driven

Sheave, hydraulic pump drive

Belt, hydraulic pump drive {AXN35)

Pressure hoge, 13' - 107

Hose clip, 3/8" hole

Hose clip, 17/32" hole

Return hose, 3/8'" -14

3/8* hose clamp

Tension control conduit 91"

‘Tension control wire 96"

Beach nut w/nut and washer

Anchor angle for tension control
conduit

Tengion contrel indicator

5/16™ x 2v N.C, cap screw

Adjusting stud nut

Adjusting rod

3/8% flat washer

Thrust bearing

Control knob

Indicator return spring

Bale weight indicator lever

Bale weight indicator base plate

REF.

40
4%
42
43
44
45
46

41
48

B0
51

53

PART
MO,

F 6069
F 98¢

¥ 6010
F 7436
¥ 995

F 4668
F 4067
F 054

F 6007
¥ 5483
F 4015
T 4014
F 6008

¥ 5483
¥ 6119
F 4016
F 6120
T 6121

F 5927

F 5613

DESCRIPTHON

Bale weight indicator

1/8" cable clamp

Cable, bale weight 16°

Sheave complete

Plate

Bushing

Roller

Shield for ¥ 4067 rollexr

Mounting angle ({ront)

Clip for F 4014 roller

Bushing

Roller

Mounting angle for center sheave

L/47x 17 N,C. cap screw

1/4% x 1™ N.C, cap screw, 2 tie

3/8" x 1L-1/2" N.C, cap screw, 3 tie

Clip for I 4014 rolier, 2 tie

Clip for F 4014 voller, 3 tie

Bushing, 2 tie

Bushing, 3 tie

Mounting angle for rear sheave, 2 tie

3/8% x 2-1/2" N.C, cap screw

5/16" x 1-1/4" N.C. cap screw

Cable bracket for bale weight
indicator

Generator drive sheave, 3-1/2" O.D,,
9/16" bore

568806&Hydyaulic pump assembly

F

F 6373
I 6374
F 6375
F 6376
T 6377
F 6378

Alternafor mounting bracket

Sealed Motorola alternator with pulley

Motorola regulator for F 6374
alterpator

Cable for alternator

Cable for alternator

Sealed aiternator kit with regulator,
cable and bracket



REF.
MO,

i

2

[=2 IS BN

10

il
12
13
14

PART
NG,

F 285
T 39%
F 7136
F 7691
F 6379
F 6380
F 856
F 857
F 6094
F 6095
F 6096
F 6097
F 5906

F 6098
F 4067

F 4068

WIRE AND TWINE BOX

DESCRIPTION

Twine box (4 compartment)

Twine box (6 compartment)

Bracket for mounting 4 compartment
twine box

Bracket for mounting 6 compartment
twine box

Twine gulde holder, 2 tie

Twine guide holder, 3 tie

FTwine and wire guide bushing

Bnap ring for F 856

Wire guide bushing holder
(bolis to engine)

Wire guide complete {bolis
to engine)

Wire guide complete for 2 compartment
wire box

Wire guide bushing holder for 2
compartment wire box

Wire guide complete {bolts under
feeder house) 3 tie

Frame only for F 59086, 3 tie

Roller for wire guides

1/4" x 1=1/4" N.C, cap screw

Bushing for ¥ 4067 roller

REF,
MO.

15

186

PART
NO.

F 5531
T 8532

F 5911
F 4211
F 41956
¥ 6098
T 6100
F §101
F 7648
T 7608
F 419
F 848

F 842

F 5912
F 6102
F 6103
F 8157
F 6381
F 6382
F 6383
T 6384
¥ 6385

29

DESCRIPTION

Lower front wire guide w/roller
R.H. 3 tie

Lower front wire guide w/roller
L.H,, 3 fie

4-compartment wire box w/ braces

Btay bolt

Pipe spacer

Wire box brace bracket

Wire box brace, L.H., top

Wire box brace, L.H,, bottom

Bod for wire alarm, 2 tie

Rod for wire alarm, 3 tie

Mounting bracket for wire alarm, L.H,

Switeh for wire alarm

Bracket w/cotter key for wire alarm
switch

2=compartiment wire box w/braces

Brace for wire box, rear

Brace for wire box, front

Brace, wire box, R.H,

Cotter Key with hole

Twine guide holder, 2 tle

Twine guide holdexr, 3 tie

Clamp, 1-3/4 "

Brace, ¢ compartment twine hox



23,

ITEMS DIFFERENT FROM PULL TYPE

REF. PART
MO. NO. DESCRIPTION
1 F 5962 Conn rod channel, L.H. drilied for

F 7542
2 F 5963 Conn rod channel, R.H.
3 F 5865  Knotier drive chain, 270P (twine fie)
F 5366  Knotter drive chain, 271P (wire tig)
4 F 6312 Exhaugt pipe, 12"
5 F 6125 Shim under F 34 bearing
8 ¥ 5851  Plckup drive belt {CX128)
7 F 5964 Feed arm conn rod
8 F'T 208  Return hose, pump to bypass 1/2"

x 105"

9 1/2" x 5-1/2" N.C. cap screw
10 T 6386 Bearing, R.H. pickup mounting
11 ¥ 96 Eyebolt for pick~up balanee springs
12 F 6387 Air cleaner extension kit
13 F 6388 Brace clamp for air cleaner extension
14 F 6389 Clamp, air cleaner hose
15 F 6390 Hose, air cleaner
16 F 6341 Extension pipe, 5 ft. for air cleaner
17 T 6392 Brace, 56", for air cleaner extension

F 6393 Brace, 57", for air cleaner extension

18 F 6168  Bracket for oil gauge

F 5816  Bull gear luber for SP baler
F 6185 Tow bar complete with ball for 8,P, baler



REF.
NO.

F 6135
F 6136
F 6137
F 6138
F 6139
F 6140
F 6141
F 6142
¥ 6143
¥ 6144
F 6145
F 6146
F 6148
¥ 6150
F 6394
F 6395
F 61563
F 6396
F 6155
F 6397
T 6398

EXCEL CAR

PART
NO, DESCRIPTION

Glass, 1/4" tinted safety, top front

Glass, 1/4" tinted safety, rear

Glass, 1/4" tinted safety, bottom front
Glass, 1/4" tinted safety, right and left top front
Glass, 1/4" tinted safety, right rear

Glass, 1/4" tinted safety, bottom right front
Glass, 1/4" tinted safety, door

Rubber moulding for setting glass (sold by the foot)
Window adjusting arm

Door handle, inside

Door handle, outside

Door latch w/handles

Alr deflector

Floor mat

Dome light

Blower switch

Rear view mirror

Blower fan, 12 volt

Door latch

Blower filtey

Domelite switch

-24-



INTENTIONALLY BLANK



